
 
 

VILLAGE OF LIMOGES 
Potable Water and Wastewater Master Plan 

 
 

Prepared for 

 
 

Nation Municipality 
958 Route 500 West 
Casselman Ontario 

K0A 1M0 
 
 

Submitted to: 

 
 

Golder Associates Ltd. 
32 Steacie Drive 
Kanata, Ontario 

K2K 2A9 
 

Prepared by: 

 
 

1223 Michael Street, Suite 100 
Ottawa, Ontario 

K1J 7T2 
 
 

EO2362TOA 
January 2013



Village of Limoges NATION MUNICIPALITY 
Potable Water and Wastewater Master Plan January 2013 

 

TABLE OF CONTENTS 
 
1.0  INTRODUCTION ............................................................................................ 1 

1.1  Master Planning Process .......................................................................... 1 
[...]
Potable Water and Wastewater Master Plan  January 2013 

Page 28 

Figure 3-8: Depth to Bedrock 

 
 



Village of Limoges NATION MUNICIPALITY 
Potable Water and Wastewater Master Plan  January 2013 

Page 29 

3.4.2 Bedrock Geology 

Bedrock geology within the study area primarily consists of siltstone, and shale of the 
Queenston, Carlsbad and Billings Formations. Bedrock from the Lindsay Formation is found 
in the north, and complex geology is located in the south part of the study area due to 
faulting (Figure 3-9). Available data suggests that bedrock is shallowest within the central-
western part of the study area (2m-5m in depth) and slopes down (25 m – 50 m) toward 
the eastern and western limits of the study area. The Gloucester Fault is a significant 
geological feature within the study area and the fault zone is the approximate flow path of 
the Castor River (Golder, 2011d).  
 
3.4.3 Hydrogeology 

3.4.3.1 Overburden Aquifers 

The Vars-Winchester esker exists within the study area running north/south for 
approximately four kilometers west of the Village of Limoges, and spans a length of 50km 
from the Ottawa River to the Village of Winchester. The Vars-Winchester esker is made up 
of a gravelly central ridge covered and flanked with sand deposits. The sand and gravel 
deposits are confined by 20 m of clay on the outer flanks and only 4 m near the 
Vars/Limoges communal wells. Groundwater recharge is thought to occur through 
infiltration in the northern portion of the study area. The esker is made up of very fine sand 
deposits, with an average overburden thickness of approximately 10m. This area is also 
considered to have a relativity high transmissivity. 
 
It should be noted that lowering the groundwater levels in the sand and gravel esker may 
result in a lowering of pore pressures in the soft clay layer above and on the flanks of the 
esker. This may result in the consolidation of the soft clay layer causing the settlement of 
the ground surface in the area affected by the groundwater drawdown. Settlements in the 
sand and gravel would also be expected due to the lowering of groundwater levels but not 
at the same magnitude as the soft clay flanks. Settlements due to long term water table 
lowering could vary depending on the distance from the well site. The extent to which 
settlements are a problem depend upon the amount of settlement, uniformity of settlement, 
the type and history of the structure. 
 
The potential for settlement has been based on a limited number of boreholes and published 
information. Due to the size of the area on and surrounding the Vars-Winchester esker, 
there could be large variation in surficial geology across the study area (Golder, 2011d). 
 
A deltaic sand aquifer extends over most of the northern half of the study area (Golder, 
2011d). There is limited information defining the hydrogeological properties of this aquifer. 
Although possible, within the aquifer, the development of a large multi-well municipal 
system is relatively impractical with many construction and operational short-comings. 
 
3.4.3.2 Shallow Bedrock Aquifer 

Water well records were reviewed to determine if a bedrock well could furnish adequate 
quantities of potable groundwater for the long term requirements of Limoges. The MOE 
water well records within the study area, demonstrate no real potential for a long term 
supply from the bedrock for Limoges in terms of quality and quantity. The only high 
capacity bedrock wells in the area are those for the Village of Russell approximately 12 km 
away. Limestone and dolostone in the south of the study area have some well-developed 



Village of Limoges NATION MUNICIPALITY 
Potable Water and Wastewater Master Plan  January 2013 

Page 30 

permeability zones which appear to be hydraulically connected to recent freshwater 
recharge from the surface.  
 
3.4.3.3 Deep Bedrock Aquifer 

Generally, deep bedrock formations have low potential for producing groundwater with 
potable quality within the study area and beyond. Limestone formations that have some 
groundwater potential are within the first 300m of the surface although the porewaters are 
likely to be brackish. The Nepean sandstone is often the best source of groundwater 
producing bedrock in the shallow subsurface but in the 700m-800m depths range there is 
virtually no possibility for a potable groundwater supply (Golder, 2011d).  
 
3.4.3.4 Area Communal Well Systems 

Limoges Water System 

The existing Limoges water supply consists of two overburden wells located on the south 
side of Russland Road, in the Township of Russell, approximately 4km west of the Limoges 
water treatment plant. The combined permitted pumping rate for the wells is 2,080 m3 per 
day. Published reports from 2004-2009 indicate that the groundwater quality is good with 
occasional occurrences of non-pathogenic bacteria as well as aesthetic exceedences in the 
raw water supply; the treatment process is sufficient to treat the raw water to the 
applicable standards. 
Vars Water Supply System  

The Vars water supply system consists of two overburden wells that were drilled in 1991 
(Well No. 1) and 1994 (Well No. 2). They are located about 4.6 km west of the Limoges 
water treatment plant and are separated by approximately 32 m. The combined permitted 
pumping rate is 2,300 m3 per day with the actual volume pumped for the system being 414 
m3 per day in 2009.  
 
The aquifer was pump tested for 72 hours in 1990 and 1991 at a rate of 26.5 L/s and 30.3 
L/s in 1994. The recovery monitoring demonstrated that water levels did not fully recover at 
the end of the 72 hours of pumping. Aquifer assessments indicate that the theoretical safe 
yield for a 20 year period was estimated to be 6009 m3 per day and a safe yield of 3,506 m3 
per day. Water quality tested in 1990, 1991 and 1994 found that the water quality results 
were generally below the Ontario Drinking Water Quality Standards (ODWQS) with some 
aesthetic exceedences. After reasonable but extensive treatment process the groundwater 
meets all requirements of the ODWQS.  
 
Embrun/Marionville System 

The Embrun/Marionville water supply system is run by the Township of Russell but the wells 
were taken offline in 2010 once Embrun was connected to the water supply from the City of 
Ottawa. The source of the water came from two overburden wells located approximately 
15.2 km southwest of the Limoges treatment plant. The combined permitted pumping rate 
for the wells is 5,633 m3 per day. The actual average amount of water pumped for the 
system was 2,398 m3 per day in 2009.  
 
Elevated concentrations of total dissolved solids (TDS), iron, and manganese have 
consistently characterized the groundwater quality in the production well and surrounding 
area. Bacterial results collected in 2009 and 2010 indicated occasional detections of total 
coliform (TC) and heterotrophic bacteria in the raw water supply. Treatment has brought 
these elevated concentrations below the ODWQS



Village of Limoges  NATION MUNICIPALITY 
Potable Water and Wastewater Master Plan   January 2013 

Page 31 

Figure 3-9: Bedrock Geology 



Village of Limoges NATION MUNICIPALITY 
Potable Water and Wastewater Master Plan  January 2013 

Page 32 

3.5 Technical 

Components of the existing technical environment that may be affected by the proposed 
project that have influenced the study include: 

 Limoges Potable Water System  
 Limoges Wastewater System  

 
As part of the technical review of the existing conditions a Potable Water and Wastewater 
Systems Hydraulic Review for the Village was undertaken (Appendix F). 
 
3.5.1 Limoges Potable Water System 

3.5.1.1 Water Supply 

The existing water supply for the Limoges water system was brought into service in 2001. It 
consists of two, 250 mm diameter, overburden wells located approximately 4 km west of 
the village. Well No. 1 is 24.5 m deep and is located east of 2452 Russland Road and is 
housed within a building which also contains the standby generator. It is equipped with a 
vertical turbine pump having a design point of 24.1 L/s at 19.6 m Total Dynamic Head 
(TDH). Well No. 2 is 21.5 m deep and is located east of 2472 Russland Road and is housed 
within a concrete chamber. It is equipped with a submersible pump having a design point of 
24.1 L/s at 19.6 m TDH. From the wells the raw water is pumped through a 5 km long 300 
mm diameter watermain to the Limoges Water Treatment Plant.  
 
MOE Permit to Take Water No.03-P-4045 indicates that the combined total water taking 
from both wells shall not exceed 2,080 m3/day (24.1 L/s). Published reports from 2004-
2009 indicate that the groundwater quality is good with occasional occurrences of non-
pathogenic bacteria as well as aesthetic exceedences in the raw water.  
 
3.5.1.2 Water Treatment  

The Limoges water treatment facility is located at 269 Limoges Road in the north end of the 
Village. The water treatment plant has a rated capacity of 24.1 L/s (2,080 m3/day). At the 
water treatment facility, the raw water passes through a tray aerator in order to remove 
methane and part of the hydrogen sulphide (H2S) gases present in the raw water. The water 
then drops into an aeration basin in order to stabilize the remaining concentration of H2S 
and continues the H2S oxidation. The aerated water is then pumped into a detention tank 
where potassium permanganate is injected to complete the oxidation of the remaining H2S, 
iron, manganese and organic matter. An alum-based coagulant poly-aluminum-silicate-
sulphate (PASS-100 from Eaglebrook) and a polymer (CIBA Magnafloc LT25) are presently 
injected into the water upon leaving the detention tank in order to enhance the coagulation 
of the oxidized organic matter. Two (2) flocculation vessels with lamellas provide a 40 
minute retention time for the flocs to settle. Afterwards, additional potassium permanganate 
is injected before the clarified water enters the four (4) dual media anthracite and 
greensand filters. After filtration, the water is chlorinated and sent to a 160 m³ clearwell 
before being pumped into the above-ground reservoir. 
 
3.5.1.3 Water Distribution & Storage 

The Water Distribution system begins at the above-ground cylindrical water storage 
reservoir located adjacent to the water treatment plant. The reservoir has a firm capacity of 
1,734 m3 and consists of 3.6 m high vitrified steel plates covered by an aluminum roof. 



Village of Limoges NATION MUNICIPALITY 
Potable Water and Wastewater Master Plan  January 2013 

Page 33 

Upon leaving the reservoir, water enters the adjacent pump station which houses three 
booster pumps, three fire pumps and one backwash pump. The design point of the booster 
pumps is 8.6 L/s at 39.0 m TDH while the fire pumps have a design point of 54.6 L/s at 
24.4 m TDH. One booster pump is always running with the pressure in the distribution 
system regulated by a pressure reducing valve located in the pump station. As demand 
increases, and the flowrate through the flowmeter increases, additional booster pumps and 
fire pumps are started according to the specific flowrate set-points. Upon leaving the pump 
station, the water enters the distribution network. 
 
The Limoges water distribution network provides water to the Village of Limoges, Calypso 
Water Park, Le Baron Estates, Forest Park and the Ben Tardif mobile home park. It has two 
pressure zones. The first pressure zone (Zone 1) encompasses all of the village core 
(including Calypso Park, Le Baron and the St. Viateur Nursing Home) and extends as far 
south as the check valve located in an easement just north of Route 500 (opposite the 
Cambridge Public School).  
 
The second pressure zone (Zone 2) is regulated within the Forest Park pump station. The 
northern limit of Zone 2 is at the aforementioned check valve and includes the Cambridge 
Public School, Route 500, Forest Park and continues southward on Castor Street and Route 
600 to the Ben Tardif mobile home park. During overnight hours (23:00 to 06:00) the 
Forest Park reservoir filling valve in Zone 2 may open in which case the Zone 2 booster 
pumps switch off. While the filling valve is open, the pressure in Zone 2 matches that 
provided from Zone 1. 
 
As mentioned, Zone 2 is provided with a stand-alone underground storage reservoir and a 
pump station located at 214 Maple Grove Street in the Forest Park Community. The 
underground reservoir has a firm capacity of 717 m3. The pump station is equipped with 
three electrically driven vertical turbine pumps and one diesel driven fire pump. Figure 3-10 
illustrates the potable water system. 
 
 



Village of Limoges NATION MUNICIPALITY 
Potable Water and Wastewater Master Plan  January 2013 

Page 34 

Figure 3-10: Limoges Potable Water System 

 



Village of Limoges NATION MUNICIPALITY 
Potable Water and Wastewater Master Plan  January 2013 

Page 35 

3.5.2 Limoges Wastewater System 

3.5.2.1 Wastewater Collection  

The wastewater collection system for the Village of Limoges was brought into service in 
2001. Several expansions to the system have occurred since that time to accommodate 
growth and requests for service. The system consists of gravity sewers which all drain to 
sewage pumping stations (SPSs) prior to being conveyed to the sewage treatment facility 
(Figure 3-12). The village core is serviced by three local sewage pump stations, SPS-2, SPS-
3 and SPS-8 which are all tributary to SPS-1. SPS -2 is located at 32 Main Street, SPS-3 is 
located adjacent to 468 Limoges Road, SPS-8 is located at 2165 Savage Street, and SPS-1 
is located at 2131 Des Pins Street. From SPS-1 a 9 km long 300 mm diameter ‘main’ 
forcemain conveys sewage to the wastewater treatment facility located at 1899 Route 
500W.  
 
Five additional sewage pumping stations discharge directly into the ‘main’ forcemain at 
various locations along its route. These are SPS-4, SPS-5, SPS-7, SPS-9 and SPS-10 (Figure 
3-11): 

 SPS-4 (Bytown) is located opposite 2146 Calypso Street;  
 SPS-5 (Calypso) is located at 2090 Calypso Street; 
 SPS-6 (Maple Grove) is located at 214 Maple Grove; 
 SPS-7 (Manitou) is located next to 107 Manitou; 
 SPS-9 (Cambridge Public School) is located at 2123 Route 500W; and 
 SPS-10 (St. Viateur Nursing Home) is located at 1003 Limoges Road. 

 
Figure 3-11: Forcemain and Pump Station Schematic 

 
 
3.5.2.2 Wastewater Treatment 

The wastewater treatment facility was brought into service in 2001. It consists of two 
retention lagoons which discharge to the Castor River in the spring and fall. It is equipped 
with an alum injection system for phosphorous removal, and an aeration system to prevent 
the formation of hydrogen sulphide for odour control. The facility has an approved rated 
daily average flow of 1,073 m3/d and a total capacity of approximately 227,600 m3. 



Village of Limoges NATION MUNICIPALITY 
Potable Water and Wastewater Master Plan  January 2013 

Page 36 

Effluent Water Quality 

Effluent samples and flow measurements were collected at the Limoges Treatment Lagoon 
during both spring and fall discharge events in 2010 (Golder, 2011g). Table 3-2 is a 
summary of the results from the 15 samples. 
 
Table 3-2: Effluent Parameter Values-Limoges Facility 

Parameters Spring 
Minimum 

Spring 
Maximum 

Spring 
Average 

Autumn 
Minimum 

Autumn 
Maximum 

Autumn 
Average 

Unionized 
Ammonium(mg/L) 0.011 0.083 0.051 0.0003 0.004 0.002 

BOD5 (mg/L) 5 12 9.33 <3 3 <3 
DO (mg/L)       
pH 6.79 7.54 7.31 7.21 8.65 8 
Total Phosphorus 
(mg/L) 0.14 0.28 0.08 0.04 0.2 0.105 

Effluent Flows 
(m3/s) .0474 .1495 .0812 .0134 .0491 .0224 

TSS (mg/L) <3 21 8.83 <3 16 8.17 
 
Unionized ammonia concentrations generally exceeded the Provincial Water Quality 
Objectives (PWQO) limit of 0.02 mg/L. Throughout the autumn months, however, the 
concentrations remained within the PWQO limit. BOD5 concentrations were primarily less 
than the minimum detection limit. PH was within the PWQO limit of 6.5 to 8.5 except on one 
[...]
during detailed design 

Some of the excavations 
would need to be carried out 
within shoring/sheeting 
generally consisting of trench 
boxes if trench stability is an 
issue 

Insignificant None required 

Bedrock 
Geology 

Bedrock excavation is not expected for 
excavations in the vicinity of the 
Village 

     Undertake detailed geotechnical investigation 
during detailed design 

None anticipated Negligible None required 



Village of Limoges NATION MUNICIPALITY 
Potable Water and Wastewater Master Plan  January 2013 
 

Page 88 

Environmental 
Value 

Project Activity / 
Environmental Interaction 

Phase13 Specific 
Location 

Mitigation Measures 
Built-in Mitigation Measures 

Potential Residual 
Effect 

Level of 
Significance 

Monitoring 
Recommendation 

P
 

C
 

O
 

Hydrogeology 
 

Groundwater inflow is expected for 
essentially all excavations within the 
study area and temporary excavations 
may require dewatering  
 

   Areas of new 
infrastructure / 
replacement 

 Hydrogeology assessment of anticipated inflow 
and need for MOE Permit-to-Take-Water (PTTW)  

 Removal of groundwater by well filtered sumps in 
the excavations 

 Contractor to develop and implement an Erosion 
and Sediment Control Plan 

Potential for increased 
sedimentation down stream 
 

Negligible 
 

Monitor effectiveness of Erosion 
and Sediment Control Plan 
Monitor PTTW requirements 
carried out by contractor for 
conformance to application 

Te
ch

n
ic

al
 C

on
d

it
io

n
s 

Well 
Development 

Introduction of new wells could result 
in groundwater level lowering 

   Well field  Locate communal wells within the esker based on 
water balance to avoid interference with other 
wells 

 Site-specific hydrogeological assessment to 
confirm the available groundwater quantity and 
quality for a municipal well 

Pumping rate modifications / 
reductions if settlement 
occurs 
 

Insignificant Monitoring wells exist around the 
proposed well location and are 
currently being monitored 
quarterly to assess the natural 
fluctuations of the aquifer prior to 
the installation of a communal 
well. 

Road Traffic 
Volumes and 
Capacities 

Detours will be required during 
construction, particularly where the 
watermains will cross existing roads. 
This will potentially slow traffic and 
affect existing bus routes, being a 
possible irritant to drivers and 
pedestrians 
 

   Roadway 
/intersections 

 Construction phasing to minimize effects to traffic 
 A Construction and Traffic Management Plan will 

be prepared and adhered to by the contractor. 
Standard traffic control measures will be used to 
manage traffic flow 

 A Public Communications Plan will be 
implemented by the contractor. Detours will 
provide a minimum of two traffic lanes for their 
duration 

Possible traffic delays during 
construction 

Insignificant Ongoing monitoring of 
Construction and Traffic 
Management Plan 

Structures and 
Utilities 
 

Pumping from permeable layers could 
cause groundwater level lowering for a 
significant zone of influence around 
excavations 

     Undertake detailed geotechnical investigation 
during detailed design 

None expected Insignificant None required 

Ground movements may affect utilities 
and buildings in the immediate vicinity 
of excavations 

     Undertake detailed geotechnical investigation 
during detailed design 

Localized temporary 
settlement where 
excavations would extend 
within the 1H:1V (horizontal: 
vertical) zone of influence of 
building foundations 

Insignificant Settlement monitoring 

 
 



Village of Limoges NATION MUNICIPALITY 
Potable Water and Wastewater Master Plan  January 2013 
 

Page 89 

7.2 Preferred Wastewater System 

7.2.1 Wastewater Collection System 

The preferred wastewater collection solution is Alternative 2 with forcemain alignment C. 
This involves upgrading SPS-1 and re-pumping at proposed SPS-13. Based on the results of 
the development analysis as detailed in Section 1.4, estimates of the population were 
prepared to determine the approximate capacity of the various pump stations and are 
included below: 

 SPS-1 will be upgraded to a peak design flow of 130 L/s from its current rated 
capacity of 51.9 L/s and will service approximately 7,000 people.  

 SPS-11 will be designed to service approximately 1,900 people with a peak design 
flow of 30 L/s.  

 SPS-12 will be designed to service approximately 200 people and will have a peak 
discharge rate of 7.5 L/s, to ensure self-cleaning of a 100mm diameter forcemain.  

 SPS-13 will be designed to service the population from areas FG-4 and FG-5, 
(population of 3,500 and a peak design flow of 52 L/s) in addition to the flow from 
SPS -1 (130 L/s) for a total peak flow of 182 L/s.  

 SPS-15 will be designed to service 36 ha for a peak design flow of 23 L/s.  
 SPS-14 will be designed to service ICI-2 (16.7 ha with a peak design flow of 11 L/s) 

in addition to the peak design flow from SPS-15 (23 L/s) for a total peak flow of 34 
L/s. 

 
The wastewater flow rates were determined using the following criteria: 

 For residential flows the average day rate of 310 L/p/d was applied with peaking 
factor per the Harmon formula. The peak extraneous flow allowance was taken as 
227 L/p/d. 

 For Trade & Industry Policy areas an average day rate of 28 m3/ha/d was applied 
with a peaking factor of 1.5. The extraneous flow allowance was taken as 0.15 
L/s/ha 

 
It is anticipated that the first stage of the wastewater collection solution will involve an 
upgrade to SPS-1 (des Pins), the installation of SPS-11 & SPS-13 and the installation of a 7 
Km, 400 mm diameter, forcemain from SPS-13 to the sewage treatment facility (Figure 7-
6). The remaining work may be completed in subsequent stage(s) as necessary based on 
area development (Figure 7-7). 
 



Village of Limoges NATION MUNICIPALITY 
Potable Water and Wastewater Master Plan  January 2013 
 

Page 90 

Figure 7-6: Stage 1 Wastewater Collection System 

 
 

Figure 7-7: Stage 2 Wastewater Collection System  

 



Village of Limoges NATION MUNICIPALITY 
Potable Water and Wastewater Master Plan  January 2013 
 

Page 91 

7.2.2 Wastewater Treatment System 

The preferred wastewater treatment alternative is Alternative 2. This involves the 
construction of a new mechanical wastewater treatment plant. The limited assimilative 
capacity of the Castor River (further details provided in Section 7.2.3) places significant 
constraints on design options. The chosen technology will need to satisfy the following: 
 

 ‘Tertiary’ treatment effluent quality will be required to permit continuous discharge to 
the Castor River implying high removals of BOD, suspended solids and phosphorus, 
and year-round nitrification and disinfection. 

 Due to high background phosphorus concentrations the PWQO will not be met at the 
plant outfall but, ‘tertiary’ treatment processes will be capable of maintaining the 
annual loading at, or slightly below, the current limit for the lagoons. Nation 
Municipality may negotiate an arrangement with the South Nation Conservation 
Authority for expansion. 

 Even with this level of treatment, effluent storage will be required during periods of 
low river flow – the existing lagoons with a gross capacity in the order of 340,000 
appear to be ideally sized for this purpose and might also support a Stage 2 plant 
rating of 6,900 m3/d. 

 The assimilative capacity study demonstrated that Stage 1 (3,500 m3/d) effluent 
criteria could be applied to Stage 2 (6,900 m3/d) but it was based on limited water 
quality data and numerous assumptions. Effluent monitoring will be undertaken prior 
to Stage 2 implementation to confirm effluent discharge and future criteria 
requirements. 

 Considering the long-term planning horizon for future expansion of the plant, 
updated assimilative studies will almost certainly be required based on monitoring 
data accumulated in the intervening period taken upstream and downstream of the 
outfall. There is no immediate need for initiating the monitoring programme but it 
should include all relevant parameters (TP, BOD, CBOD, TSS, E. coli, TAN, pH, DO). 

 
‘Tertiary’ treatment typically implies nitrification and the addition of effluent filtration to a 
conventional secondary biological treatment train for enhanced solids. MOE Design 
Guidelines list many, but not all of the proven biological processes in common use in North 
America as follows: 
 
Table 7-2: Biological Processes in Common Use in North America 

Suspended Growth  Fixed Film  Hybrid 

Conventional Activated Sludge 
(CAS) process 

Plug Flow 
Complete Mix 
Contact Stabilization 
Extended Aeration (EA) 
Step‐Feed ASP 
High‐Rate ASP 

Membrane Bioreactor (MBR) 
Sequencing Batch Reactor (SBR) 
Oxidation Ditch (added to list) 

Lagoon (Facultative and/or Aerated) 

Rotating Biological Contactor (RBC)

Trickling Filter (TF) 

Integrated Fixed‐film Activated 

Sludge (IFAS) 

Trickling Filter/Solids Contact 

(TF/SC) 

Rotating Biological Contactor/Solids 

Contactor (RBC/SC) 

Biological Aerated Filter (BAF) 

 



Village of Limoges NATION MUNICIPALITY 
Potable Water and Wastewater Master Plan  January 2013 
 

Page 92 

The defining characteristics in selecting the preferred process option for Limoges can be 
summarized as follows: 

 The plant is relatively small at 3,500 m³/d; 
 It must be capable of tightly-controlled year-round nitrification; and 
 The site is not tightly constrained. 

 
In Ontario, the most common process for a plant characterized in this way would be 
Extended Aeration and there is no need to conduct an extensive analysis of all possible 
options to justify its selection in this case. The features of an Extended Aeration plant are: 

 Aeration tank sized with long hydraulic retention times; 
 Long sludge age for achieving nitrification; 
 No primary sedimentation; 
 Secondary clarifier for solids separation and sludge return to aeration; and 
 Aerobic digesters for biosolids stabilization. 

 
In many respects, Extended Aeration may be considered a generic process categorized by 
long sludge age – and Membrane Bioreactors (MBR) and Sequencing Batch Reactors (SBR) 
may be considered as Extended Aeration plants configured to eliminate the need for 
secondary clarifiers. Membrane plants then go further to eliminate the need for tertiary 
filters. The Oxidation Ditch is another Extended Aeration configuration and added to the 
MOE list although there are few examples of its use in Ontario. 
 
MBRs and SBRs are more compact than conventional Extended Aeration plants which reduce 
their overall footprint. MBRs are a relatively recent development but now an accepted 
technology – although as of 2011 there were less than 15 MBR municipal plants in Canada 
and most were smaller than that proposed for Limoges. The membranes deteriorate over 
time and as such must be considered a “consumable”. The replacement schedule will vary 
from plant to plant but is unlikely to exceed 8-10 years and the replacement cost remains 
relatively high. 
 
SBRs are also a relatively new technology although the concept is as old as the activated 
sludge process itself. Their resurgence over the past couple of decades can be attributed in 
part, to the reliability of programmable logic controllers. SBRs are typically marketed as 
proprietary systems although apart from the equipment to decant at the end of each 
settling cycle, the only other proprietary product is the PLC control logic and possibly the 
process design. In all other respects, SBRs utilize equipment found in conventional Extended 
Aeration plants. 
 
There is no single Extended Aeration configuration best-suited for Limoges as all could be 
incorporated into a process train capable of meeting the effluent quality compliance limits. It 
is reasonable to suggest however, that an SBR would represent the lowest capital cost 
based on design-build pricing over the past decade where selection of plant configuration 
was the responsibility of the contractor.  
 
The following is a list of qualitative comparisons between the various configurations. The list 
could be developed into an evaluation matrix and weighted but the analysis would remain 
qualitative. For the purposes of this Master Plan it is proposed that the SBR configuration be 
adopted for further development. In general, its advantages over conventional Extended 



Village of Limoges NATION MUNICIPALITY 
Potable Water and Wastewater Master Plan  January 2013 
 

Page 93 

Aeration are significant and while the MBR has advantages over the SBR, they are perhaps 
not sufficient to warrant acceptance of the disadvantages of the MBR. This position should 
remain open however, until the preliminary design stage at which time more detailed 
costing and evaluation could add further support to the recommendation or point towards a 
different Extended Aeration configuration. 
 
Table 7-3: Comparison of Various Plant Configurations 

Conventional Extended Aeration   Sequencing Batch Reactor  Membrane Bioreactor 

Advantages 

Simple operation 

Many plants in operation 
throughout the province 

Good final secondary effluent 
quality 

Relatively small footprint 

Increasing number of plants in 
operation throughout the province 

Inherent flow equalization capability 

Eliminates need for final clarifiers 

Enhanced control over filamentous 
biomass growth 

“Perfect” static settling for solids 
separation during clarification cycle 

Effluent discharge rate is a constant 
under all flow conditions, 
simplifying downstream unit sizing 

De‐nitrification for alkalinity 
recovery readily accommodated 

Biological phosphorus removal 
capability reduces the use of 
coagulant 

Final effluent quality approaching 
tertiary standards 

Smallest footprint 

Increasing number of plants in 
operation throughout the province 

Eliminates the need for final 
clarifiers 

Eliminates the need for tertiary 
filtration 

Reduces chemical or power 
consumption for effluent 
disinfection 

De‐nitrification for alkalinity 
recovery readily accommodated 

Biological phosphorus removal 
capability reduces the use of 
coagulant 

Highest quality effluent exceeding 
typical tertiary standards 

 

Disadvantages 

Relatively large footprint 

Final clarifiers can be capacity‐
limiting 

RAS control more complex 

Solids inventory management more 
difficult under peak wet weather 
flows 

Effluent filtration required to 
achieve tertiary effluent quality 

Continuous cyclic operation 
increases reliance on proper 
automated operation of mechanical 
equipment: valves, pumps, blowers 

Equipment and cycle reliability has 
been a concern during development 
of the technology 

Proprietary process controls can 
limit Owner access for modification  

Effluent filtration required to ensure 
tertiary quality effluent 

Fine screening of raw sewage 
influent critical to good operation 

Reactors must be sized for peak wet 
weather flows or equalization 
required 

More complex operation requiring 
proper automated operation of 
mechanical equipment and controls 

Equipment and cycle reliability has 
been a concern during development 
of the technology 

Membranes require regular 
cleaning 

Lower efficiency coarse bubble 
aeration required to control 
membrane fouling  

Uncertain membrane life and 
relatively high replacement costs 



Village of Limoges NATION MUNICIPALITY 
Potable Water and Wastewater Master Plan  January 2013 
 

Page 94 

The process train for an SBR plant is shown on Figure 7-8 and described in Table 7-4: 
 
Figure 7-8: Process Flow Diagram for SBR 

 
 



Village of Limoges NATION MUNICIPALITY 
Potable Water and Wastewater Master Plan  January 2013 
 

Page 95 

Table 7-4: Process Train for a Sequencing Batch Reactor Plant  

SBR Process Component  Comments 

Screening  Mechanical screen (fine screen 6± mm – possibly grinder‐screen 
combination with auto wash and bagging system) and manual coarse 
screen bypass 

Grit Removal   For protection of downstream mechanical equipment – possibly auto wash 
and dewatering system – no standby necessary 

SBR Tanks  Three tank configuration per MOE Guidelines – fine pore aeration  

Seasonal Retention Lagoons  Existing lagoons – remove sludge accumulation from east cell  

Chemical Feed   Liquid alum for phosphorus removal – possible reuse of existing system 

Sand Filtration  Cyclic operation or continuous wash filters  

Disinfection   Ultra‐violet auto‐clean system – preferred over chlorine as it eliminates a 
contact tank and de‐chlorination chemical feed 

Effluent Re‐aeration  Post disinfection aeration tank to increase dissolved oxygen concentration 
prior to discharge 

Biosolids Digestion  Aerobic digesters – typically used for Extended Aeration plants where WAS 
oxygen concentrations are elevated and sludge age is long – this may 
require reconsideration depending on ultimate disposal methods 

Biosolids Storage  Lagoon storage of liquid biosolids – sized for seasonal land‐spreading 
disposal – this may require reconsideration depending on ultimate disposal 
methods 

Biosolids Dewatering (future)  As required for ultimate landfill disposal or composting 

 
Due to the limited reserve capacity available in the lagoons it was deemed imperative to 
develop an interim solution that would provide sufficient time to commission the long term 
solution (mechanical treatment plant). In developing recommendations for future treatment 
options, it became apparent that an opportunity did exist for simply re-rating the existing 
lagoons. Historical effluent quality data suggests the lagoons are performing as well as a 
conventional activated sludge plant. As such, there is limited risk in setting compliance 
limits lower to permit an increase in its volumetric rating. This is addressed in the following 
(Appendix I): 

 Report – ‘Nation Municipality, Village of Limoges, Wastewater Treatment Plant 
Re-Rating Study’, April 2012, Delcan Corporation in association with Golder 
Associates; and 

 Memorandum – ‘Wastewater Treatment Plant Re-Rating Study, Village of 
Limoges, The Nation Municipality’, May 31, 2012, Ministry of the Environment, 
Kingston. 

 
The net results of this work are two sets of effluent criteria agreed to by MOE – one for a 
mechanical plant and one for the re-rated lagoon facility as listed in Table 7-5. 
 



Village of Limoges NATION MUNICIPALITY 
Potable Water and Wastewater Master Plan  January 2013 
 

Page 96 

Table 7-5: Wastewater Effluent Criteria  

Effluent Criteria  Mechanical Plant Re‐rated Lagoons

Rated Capacity  3,500 m³/d (1) 1,500 m³/d (2)

Parameter   Design

(mg/L) 

Limit

(mg/L) 

Loading 

(kg/d) 

Design 

(mg/L) 

Limit

(mg/L) 

CBOD5   3  5 17.3 25  30

Total Suspended Solids   3  5 17.3 30  40

Total Phosphorus  0.2  0.3 1.0 0.7  0.7

Total Ammonia‐N      

Summer (May 1 – Oct 31)  0.7  1 3.5 2  3

Winter (Nov 1 – Apr 30)  3  5 17.3 12  14

E. coli (counts/100 mL)  100 200 n/a  

Total Residual Chlorine   Non‐detect 0.02 0.07  

Hydrogen Sulphide     Non‐detect  0.01
(1) The assimilative studies were based on Stage 1 and 2 design flows of 40 L/s and 80 L/s which equate to 3,456 

m³/d and 6,912 m³/d.  
(2) The waste stabilization/storage lagoons are currently rated at 1,073 m³/d. The new rating represents a 40% 

increase. 
 
The following are some key findings and conclusions arising from these studies: 

1. The existing lagoons achieve effluent qualities similar to those from a conventional 
mechanical activated sludge plant with phosphorus removal. 

2. Despite excellent performance, 1,500 m³/d represents the effective limit for lagoon 
treatment because at 7Q20 river flows (lowest average 7-day flow with a return 
period of 20 years): 
a. Any further increase in BOD loading would depress dissolved oxygen 

concentrations in the river below the Provincial Water Quality Objective (PWQO) 